CES XS /OLLL

RACING PERFORMANCE

C.M2.6x7,

W

O.S.SPEED 12T7Z Specll

(11385)

0.S.SPEED 12TZ Specll AL

(11387)

TYPE 11HBS

(21538020)

3k Type of screw

C...Cap Screw M...Oval Fillister-Head Screw
F---Flange Head Screw N...Round Head Screw S...Set Screw

No.| Code No. Description

No. | Code No. Description

1 |79871162 | Cylinder Head Retaining Screw (10pcs.)

1 |21982600| Mixture Control Valve Assembly

1-A|79871160 | Cylinder Head Retaining Screw (10pcs.) C.M3x16

1-1 |27881820 "0" Ring (L) (2pcs.)

0 @2 |21534030 | Outer Head

1-2 |22781800 "O" Ring (S) (2pcs.)

2-A|21534040 | Outer Head (Aluminum)

2 121982970| Needle Valve Assembly

3 21534100 | Inner Head

2-1 127881820 "0" Ring (2pcs.)

21531410 | Head Gasket Set (2pcs.)

2-2 121881950 No.14 Universal Nipple Assembly

21533200 | Cylinder & Piston Assembly

3 |71533255| Carburetor Reducer 5.5mm w/"O" Ring (2pcs.)

3-1 122615000 "0" Ring (1pc.)

21817000 | Riston Pin Retainer (2pcs.)

4 121982620 Throttle Stop Screw

21535000 | Connecting Rod

4-1 |22781800 "0" Ring (S) (2pcs.)

4
5
6 21536000 | Piston Pin
7
8
9

21538020 | Carburetor Complete (Type 11HBS)

5 121538110 Carburetor Body (w/Thermo Insulator)

1021538170 | Carburetor Retainer Assembly

6 |21982200| Slide Valve

11122631020 | Crankshaft Ball Bearing (Front)

7 121538510| Metering Needle Assembly

|12 |21531200 | Crankcase

7-1 |22781800 "0" Ring (S) (2pcs.)

13121931100 | Crankshaft Ball Bearing (Rear)

8 |21982520| Dust Cover

014 |21532120 | Crankshaft

9 |23818430| Ball Link No.5

15 21921800 | Cover Gasket

10 |21982900| Thermo Insulator

16 |21537000 | Cover Plate

11 |22615000| Carburetor Rubber Gasket

17 [79871020 | Cover Plate Retaining Screw (10pcs.)

71641700 | Glow Plug P7

21427200 | Exhaust Seal Ring (2pcs.)

*marked parts are not commercially available.
(Repair service is available at a distributor in each country.)

0O.S. GENUINE PARTS & ACCESSORIES

Code No. Description Code No. Description
72106420| M1001 Exhaust Manifold Assembly (Left side exhaust) 72103310 | Super Joint Tube 15
72103180| M1010 Exhaust Manifold Assembly (Right side exhaust) 72412000 | Super Air Cleaner 202 Assembly
72106400| M1001 SC Exhaust Manifold Assembly (Left side exhaust) 73300305 | Dust Cap Set @3 (5pcs.)
72106410| M1011 SC Exhaust Manifold Assembly (Right side exhaust) 73301612 | Dust Cap Set 16 (3pcs.)
72103051| Tuned Silencer T-1040 L52 (Left side exhaust) 79871020 | M2.6x7 Cap Screw Set  (10pcs.)
72106340| Tuned Silencer T-1040 L60 (Left side exhaust) 79871050 | M2.6x15 Cap Screw Set (10pcs.)
72103056| Tuned Silencer T-1040 R52 (Right side exhaust) 79871162 | M3x16 Flange Cap Screw Set (10pcs.)
72106350| Tuned Silencer T-1040 R60 (Right side exhaust) 71521000 | Long Socket Wrench With Plug Grip

72106310 Tuned Silencer T-1040 SC L52 Assembly (Left side exhaust)

72106320| Tuned Silencer T-1040 SC R52 Assembly (Right side exhaust)

72106360| Tuned Silencer T-1040 SC L60 Assembly (Left side exhaust)

72106370| Tuned Silencer T-1040 SC R60 Assembly (Right side exhaust)

72106500| T-1040 SC L52 Complete Set

72106510| T-1040 SC R52 Complete Set

72106520| T-1040 SC L60 Complete Set

72106530| T-1040 SC R60 Complete Set

O S.zvEnE

The specifications are subject to alteration for improvement without notice. 090700




